
California Regional Water Quality Control Board

Santa Ana Region
3737 Main Street, Suite 500, Riverside, California 92501-3348

Phone (951) 782-4130 - FAX (951) 781-628&- TOO (951) 782-3221

http://WrNW.waterboards.ca.qov/santaana

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

WASTE DISCHARGE AND PRODUCER IUSER RECLAMATION REQUIREMENTS

FOR THE
YUCAIPA VAllEY WATER DISTRICT

HENRY N. WOCHHOlZ REGIONAL WATER RECYCLING FACILITY
DISCHARGE TO REACH 3 OF SAN TIMOTEO CREEK

The following Discharger is subject to waste discharge requirements as set forth in this
Order:

Table 1. Discharger Information
Discharger Yucaipa Valley Water District
Name of Facility Henry N. Wochholz Regional Water Recycling Facility
[...]
(Attachment D). The Discharge shall submit the original DMR and one copy of the
DMR to the address listed below:

Standard Mail
FedExlUPSI

Other Private Carriers
State Water Resources Control Board State Water Resources Control Board

Division of Water Quality Division of Water Quality
cia DMR Processing Center cia DMR Processing Center

PO Box 100 1001 I Street, 15'" Floor
Sacramento, CA 95812-1000 Sacramento, CA 95814

See Federal Registerl Vol. 65, No. 97 I Thursday, May 18, 2000 I Rules and Regulations

Attachment E - Monitoring and Reporting Requirements (MRP) E-26



YUCAIPA VAllEY WATER DISTRICT
HENRY N. WOCHHOlZ REGIONAL WATER RECYCLING FACILITY

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

3. All discharge monitoring results must be reported on the official USEPA pre-printed
DMR forms (EPA Form 3320-1). Forms that are self-generated or modified cannot
be accepted.

Regional Administrator
U. S. Environmental Protection Agency
Region 9 - Attention WTR - 7
75 Hawthorne Street
San Francisco, CA 94105

D. Other Reports - Not Applicable

Attachment E - Monitoring and Reporting Requirements (MRP) E-27



YUCAIPA VAllEY WATER DISTRICT
HENRY N. WOCHHOlZ REGIONAL WATER RECYCLING FACILITY

ATTACHMENT F - FACT SHEET - TABLE OF CONTENTS

ORDER NO. RB-2007'()012
NPDES NO. CA0105619

Attachment F - Fact Sheet F-3
I. Permit Information F-3
II. Facility Description F-4

A. Description of Wastewater and Biosolids Treatment or Controls F-4
B. Discharge Points and Receiving Waters F-6
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data F-8
D. Compliance Summary F-9
E. Planned Changes F-11

III. Applicable Plans, Policies, and Regulations F-12
A. Legal Authorities F-12
B. California Environmental Quality Act (CEQA) , ,. F-13
C. State and Federal Regulations, Policies, and Plans F-13
D. Impaired Water Bodies on CWA 303(d) List - Not Applicable F-15
E. Other Plans, Polices and Regulations - Not Applicable F-15

IV. Rationale For Effluent Limitations and Discharge Specifications F-16
A. Discharge Prohibitions F-16
B. Technology-Based Effluent Limitations F-16

1. Scope and Authority F-16
2. Applicable Technology-Based Effluent Limitations , F-17

C. Water Quality-Based Effluent Limitations (WQBELs) F-17
1. Scope and Authority F-17
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives F-18
3. Determining the Need for WQBELs F-22
4. WQBEL Calculations , F-23
5. Whole Effluent Toxicity (WET) F-25

D. Best Professional Judgment-Based Effluent Limitations F-25
E. Summary of Final Effluent Limitations F-25

1. Satisfaction of Anti-Backsliding Requirements F-25
2. Satisfaction of Antidegradation Policy F-26
3. Stringency of Requirements for Individual Pollutants F-26

F. Interim Effluent Limitations - DP 001 F-28
G. Land Discharge Specifications - Not Applicable F-28
H. Reclamation Specifications - DP 002 F-29

V. Rationale for Receiving Water Limitations F-32
A. Surface Water , F-32
B. Groundwater , F-32

VI. Rationale for Monitoring and Reporting Requirements F-32
A. Influent Monitoring F-32
B. Effluent Monitoring , F-32
C. Whole Effluent Toxicity Testing Requirements F-33
D. Receiving Water Monitoring F-34

1. Surface Water. F-34
2. San Timoteo and Yucaipa Management Zone F-34

E. Other Monitoring Requirements , , F-35

Attachment F - Fact Sheet F-1



YUCAIPA VAllEY WATER DISTRICT
HENRY N. WOCHHOlZ REGIONAL WATER RECYCLING FACILITY

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

VII. Rationale for Provisions F-35
A. Standard Provisions F-35
B. Special Provisions F-35

VIII. Public Participation F-38
A. Notification of Interested Parties F-38
B. Written Comments F-38
C. Public Hearing F-39
D. Waste Discharge Requirements Petitions F-39
E. Information and Copying F-39
F. Register of Interested Persons F-39
G. Additional Information F-40

Attachment F - Fact Sheet F-2



YUCAIPA VALLEY WATER DISTRICT
HENRY N. WOCHHOLZ REGIONAL WATER RECYCLING FACILITY

ATTACHMENT F - FACT SHEET

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

As described in Section II of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for dischargers in California. Only those sections or subsections of this
Order that are specifically identified as "not applicable" have been determined not to apply to this
Discharger. Sections or subsections of this Order not specifically identified as "not applicable" are
fully applicable to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table 1. Facility Information

WOlD 8362222001
Discharger Yucaipa Valley Water District

Name of Facility Henry N. Wochholz Regional Water Recycling Facility

Facility Address 880 West County Line Road, P.O. Box 730, Yucaipa, CA 92399

Facility Contact, Title and
Joseph Zoba, General Manager, (909) 797-5119;
Matthew Harward, Deputy Manager, (909) 797-5119;

Phone J. Kevin King, Wastewater Superintendent, (909) 795-2491
Authorized Person to Sign and

J. Kevin King, Wastewater Superintendent, (909) 795-2491
Submit Reports

Mailing Address
12770 Second Street, P.O. Box 730
Yucaipa, CA 92399

Billing Address Same
Type of Facility POTW
Major or Minor Facility Major

Threat to Water Quality 1

Complexity A
Pretreatment Program Y

Reclamation Requirements Producer

Facility Permitted Flow
4.5 mgd (current permitted flow)
6.7 mgd (when plant expansion is completed)

Facility Design Flow
4.5 mgd (current design flow)
6.7 mgd (when plant expansion is completed)

Watershed Santa Ana River Watershed
San Timoteo Creek (Reach 3), Santa Ana River (Reach 5), San

Receiving Water Timoteo Groundwater Management Zone, Yucaipa Groundwater
Management Zone, Beaumont Groundwater Management Zone

Receiving Water Type Freshwater - creek, river

Attachment F - Fact Sheet F-3



YUCAIPA VAllEY WATER DISTRICT
HENRY N. WOCHHOlZ REGIONAL WATER RECYCLING FACILITY

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

A. The Yucaipa Valley Water District (hereinafter Discharger, or YVWD) is the owner and
operator of the Henry N. Wochholz Regional Water Recycling Facility (hereinafter
Facility), a publicly owned wastewater treatment plant with tertiary treatment processes.

For the purposes of this Order, references to the "discharger" or "permittee" in
applicable federal and State laws, regulations, plans, or policy are held to be equivalent
to references to the Discharger herein.

B. The Facility discharges tertiary treated wastewater to Reach 3 of San Timoteo Creek, a
tributary to Reach 5 of the Santa Ana River, both waters of the United States.
Discharges are currently regulated by Order No. 01-9, which was adopted on June 1,
2001 and expired on June 1,2006. Order No. 01-9 was amended by Order No. R8­
2002-0017-A01 on March 15,2002. The terms and conditions of the current Order
have been automatically continued and remain in effect until new Waste Discharge
Requirements and NPDES permit are adopted pursuant to this Order.

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge
Elimination System (NPDES) permit on December 12, 2005. Supplemental Information
was requested on January 17, 2006 and received on January 31, 2006 through October
20, 2006. A site visit was conducted on March 2, 2006 to observe operations and collect
additional data to develop permit limitations and conditions.

II. FACILITY DESCRIPTION

A. Description of Wastewater and Biosolids Treatment or Controls

1. Design Characteristics and Treatment Capacity

The current facility is designed to treat 4.5 mgd of tertiary treated wastewater from
domestic, commercial, and industrial sources in the Yucaipa Valley Water District
service area, which includes the Cities of Yucaipa and Calimesa. The facility
services a total population of about 49,000. The Facility is currently being modified
and expanded to treat an annual average daily flow rate (AADF) of 6.7 mgd. This
facility is located on the west side of the City of Yucaipa. The treatment system
consists of influent screening, grit removal, primary clarifiers, trickling filters, aeration
tanks, final sedimentation tanks, denitrification filters, gravity filters, chlorine contact
basins, sludge digesters, waste activated sludge (WAS) flotation thickeners, and
sludge dewatering belt presses. The preliminary, primary, and secondary treatment
processes are being modified/expanded to treat an AADF of 8 mgd and the tertiary
treatment process is being modified to treat an AADF of 6.7 million gallons. Once
modifications are completed, the overall capacity of the reclamation facility will be
5.7 mgd. The existing secondary treatment system will be modified to include a
four-stage Bardenpho process including pre-anoxic basins and an Integrated Fixed
Film Activated Sludge (IFAS) process with post-anoxic zones. The existing tertiary
treatment system will be modified to include microfiltration (MF) and ultraviolet light
(UV) disinfection.

Attachment F - Fact Sheet F-4



YUCAIPA VALLEY WATER DISTRICT
HENRY N. WOCHHOLZ REGIONAL WATER RECYCLING FACILITY

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

2

The existing solids handling facilities are sized to handle a design flow of 8 mgd.

Stormwater generated onsite is drained to a retention basin. No stormwater runoff
flows outside of the plant. The basin is large enough to allow water retained therein
to either percolate into the ground or evaporate. However, if the water levels in the
basin get too high, the Discharger has the ability to pump the water from the basin
back to the treatment plant for treatment.

At the present time, a small amount of recycled water (about 200 gallons per day) is
delivered to nearby orchards for irrigation. Increased recycled water use within the
Discharger's service area is being planned; some recycled water may also be
exported for use outside the service area.

The following table summarizes the treatment processes employed at this facility.

Table 2. Wochholz RWRF Treatment Process

Preliminary Primary Secondary Tertiary Solids Handling
1

Bar screens Clarification Trickling Filter' Equalization DAF Thickeners
Grit removal Equalization' Denitrification' Filtration2 Anaerobic Digestion

Inte~rated Fixed Denitrification2 Digester Gas Utilization
Film Chlorination2 Belt Press Dewatering
Activated Sludge Dechlorination2

Clarification Microfiltration1

UV Disinfection 1

2. Actual Flows

Wastewater generated in the YVWD's service area is mostly from residential and
commercial uses, with a negligible amount from industrial uses. The wastewater
flows are summarized as follows:

Table 3. Wochholz RWRF Flows

Flow Condition Influent Flow, mgd
I

Annual Average Daily Flow 3.46

Peak Daily Flow, Dry weather 4.74

Peak Daily Flow, Wet weather 8.3

Future treatment process when plant expansion is completed.

Current treatment process will be removed in the near future when plant expansion is completed in May
2008.

Attachment F - Fact Sheet F-S



YUCAIPA VAllEY WATER DISTRICT
HENRY N. WOCHHOlZ REGIONAL WATER RECYCLING FACILITY

B. Discharge Points and Receiving Waters

1. Discharge points:

ORDER NO. RB-2007-0012
NPDES NO. CA0105619

Tertiary treated wastewater is discharged at Discharge Point (DP) Serial No. 001,
the outfall from this facility to an unlined portion of Reach 3 of San Timoteo Creek,
which is tributary to Reach 5 of the Santa Ana River. San Timoteo Creek joins the
Santa Ana River at the downstream end of Reach 5. The Santa Ana River, Reach 5, is
tributary to the Santa Ana River, Reach 4, thence Reach 3 and downstream reaches.

The Discharger has established the goal of eliminating its discharge to San Timoteo
Creek, Reach 3 by 2008. However, the Discharger is obligated to maintain flows in
the Creek to support existing riparian habitat (State Board Order No. WR-26) and
may need to continue some level of recycled water discharges. Groundwater and
imported State Project water may be used as alternative water sources.

Pursuant to "maximum benefit" commitments specified in the Basin Plan
(Attachment J; see discussion in IV.C.2, below), the Discharger is required to
develop and implement an approved plan and schedule to remove/reduce the
discharge of recycled water to the unlined portion of San Timoteo Creek, Reach 3.
Recycled water not discharged to San Timoteo Creek, Reach 3 will be reused for
irrigation and groundwater recharge.

In the future, when the plant expansion is completed, recycled water will be
delivered from DP 002 for irrigation and groundwater recharge.

Table 4. Summary of Discharge Points

Discharge
Latitude Longitude

Description and
Flow & Frequency

Point Receiving Waters

To San Timoteo Creek
(Reach 3), then to Reach 5 Tertiary treated and
of Santa Ana River; disinfected

001 33"59'11"N 117"08'04"W (Recharge from the Creek Continuous (existing);
affects the San Timoteo current flow is 3.42 mgd
Groundwater Management average.
Zone)

Recycled Water Pump
Station to the Non-potable

002 34"OO'27"N 117"05'53"W
Water Distribution System; Recycled Water
Yucaipa, San Timoteo, and Varies ,

Beaumont Groundwater

I
Management Zones

I

Attachment F - Fact Sheet F-G



YUCAIPA VAllEY WATER DISTRICT
HENRY N. WOCHHOlZ REGIONAL WATER RECYCliNG FACiliTY

2. Receiving Waters:

ORDER NO. R8-2007-0012
NPDES NO. CA0105619

3

Surface Waters. Tertiary treated wastewater from the treatment plant is normally
discharged to an unlined portion of Reach 3 of San Timoteo Creek, which is tributary to
Reach 5 of the Santa Ana River. San Timoteo Creek joins the Santa Ana River at the
downstream end of Reach 5, near Waterman Avenue in the City of San Bernardino.
The Santa Ana River, Reach 5, is tributary to the Santa Ana River, Reach 4, thence
Reach 3 and downstream reaches. These reaches of the River have beneficial uses
comparable to those of Reach 53.

Groundwater. The discharge point overlies the San Timoteo Groundwater
Management Zone. Flows in Reach 3 of San Timoteo Creek recharge this
Management Zone. Management zones downgradient of San Timoteo, including those
recharged by flows in the Santa Ana River, may also be affected by the discharge.
These downgradient groundwater management zones include Bunker Hill B, Colton,
Riverside A, Chino-South, and Orange.

Attachment B provides a map of the area around the facility.
Attachment C provides flow schematic for this facility.

3 Water Recycling Uses:

The Discharger plans to use recycled water within the Discharger's service area as
well as in neighboring areas. Potential future recycled water users include the City of
Redlands, City of Loma Linda, Eastern Municipal Water District (EMWD), and the San
Gorgonio Pass area (Beaumont/Cherry Valley). A watershed-scale water resources
management plan has been designed by the Discharger and other members of the
San Timoteo Watershed Management Authority (STWMA) (the City of Beaumont, the
Beaumont-Cherry Valley Water District and the South Mesa Water Company) to
assure reliable water supply. The Discharger is in the process of implementing this
plan, which will include enhanced recharge of recycled water, as well as stormwater,
optimizing direct use of recycled water and imported water, and conjunctive use.

For the Yucaipa area, recycled water may be used for landscape irrigation of golf
courses, parks, schools, highways, agricultural crops, and groundwater recharge. The
City of Redlands has potential recycled uses for agriculture, San Timoteo Creek
enhancement, and landscape irrigation of golf courses, parks, schools, highway, and
cemetery. Recycled water might be used in the San Gorgonio Pass area for irrigation
and groundwater recharge by surface spreading. Currently, the Discharger has the
supply available to serve a portion of its recycled water to EMWD.